
GROSS LOAD CAPACITY WHEN USED AS A WEIGHT CARRYING HITCH: 2000 LBS. TRAILER WEIGHT & 200 LBS. TONGUE WEIGHT.
***DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY.***

Num NumQTY DESCRIPTION DESCRIPTION
PARTS LIST/LISTE DE PIECES

QTY

INSTALLATION :
- Dévissez les deux boulons de chaque côté du centre du pare-choc. Dévissez les boulons du silencieux.
- Insérez les UBOLTS aux extrémités du châssis sur le bout des poutres carrées 
- Placez l’attache en écartant les öxations du pare-choc. Reliez aux UBOLTS à l’attache
- Avant de serrer les UBOLTS, insérer les boulons 12X1. 75X40 dans le trou arrière 
- Reliez la pièce arrière à la barre transversale de l’essuie aux trous existants (Agrandir 1/16)  
- Serrez les tout solidement

- Remove the two bolts on each side of the bumper center
- Unscrew the bolts from the muffler
- Insert UBOLTS to extremities of the frame to the back of square beams 
- Place the hitch and spread the bumper fasteners. Link UBOLTS with the hitch.
- Before to tighten the UBOLTS, insert the bolts 12X1.75X40 in the back hole.
- Link the back part to the axel crossbar.
-- Tighten well

1 7
8

SRG trailer hitches., warrants this product to be free of defects in material and/or workmanship at the time of retail purchase by the 
original purchaser. If the product is found to be defective,SRG trailer hitches Inc., may repair or replace the product, at their option, 
when the product is returned, prepaid, with proof of purchase. Alteration to, misuse of, or improper installation of this p
roduct voids the warranty. SRG trailer hitches Inc.'s liability is limited to repair or replacement of products found to be defective, and 
speciöcally excludes liability for incidental or consequential loss or damage.

9
10
11
12

5
6

2

4
3

FILAGE SUGGÉRÉ / WIRING: 119190 

2   LOCK WASHER M10
2   HEX NUT M10
2   BOLT M10 -1.5 X 30
4   FLAT WASHER 3/8
5   LOCK WASHER 1/2
1   HEX NUT M12 X 1.75

1   HEX BOLT M12 X 1.75    
5   FLAT WASHER 1/2
2   UBOLT 3X4 whith NUT

VOLKSWAGEN
JETTA all
2015-16 10001MT

(1)

(9) (9)

(9)

(7)

(6)

(5)

(5)

(8)

(8)

(2)

(3) (4)

(4)

(9)


